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1 What Paclitaxel is and what 
it is used for

Paclitaxel is a antineoplastic or anticancer agent. It may stop cancer cells 
from dividing and growing.
Paclitaxel is used to treat different types of cancer, i.e. 

 • breast cancer 
 - treatment of early breast cancer after surgical removal of the pri-

mary tumor following treatment with anthracycline and cyclo-
phosphamide (AC) as an additional treatment 

 - as first therapy for advanced or spreading breast cancer. Paclitax-
el is either combined with an anthracycline (e.g. doxorubicin) or 
with a medicine called trastuzumab (for patients for whom anth-
racycline is not suitable and whose cancer cells have a protein on 
their surface called HER 2, see package leaflet of trastuzumab). 

 - as a second-line treatment for patients who have not responded 
to standard treatments using anthracyclines, or for whom such 
treatment should not be used.

 • ovarian cancer 
 - as first therapy of advanced ovarian cancer, or in patients with 

residual tumor >1 cm after initial surgury in combination with 
cisplatin

 - after standard platinum-containing medicines have been tried but 
did not work. and

 • a certain lung cancer (advanced non-small cell lung cancer). 
 - in combination with cisplatin, when surgery and/or radiation ther-

apy aren’t suitable.
It is also used to treat a special AIDS-related form of cancer that develops 
in the connective tissue (Kaposi’s sarcoma), where another treatment (i.e. 
liposomal anthracyclines) has been tried but did not work.

2 What you need to know before 
you use Paclitaxel 

Do not use Paclitaxel 
 • if you are allergic to paclitaxel or any of the other ingredients of this 

medicine (listed in section 6), in particular macrogolgycerol ricinoleate
 • if you are breast-feeding
 • if your white blood cell count (neutrophil count) is below 1.500 cells 

per µl (for cancer patients) or below 1.000 cells per µl (for Kaposi’s 
sarcoma patients). This is determined by the medical staff.

 • if you have Kaposi’s sarcoma and a serious and uncontrolled infection 
at the same time

 • if you suffer from severe liver disorder
If any of these apply to you, talk to your doctor before starting treatment 
with Paclitaxel
Warnings and precautions
To minimise allergic reactions, you will be given other medicines before 
you receive Paclitaxel 

 • if you notice marked allergic reactions (e.g. difficulty breathing, short-
ness of breath, chest tightness, drop in blood pressure, dizziness, light-
headedness, skin reactions such as swelling or rash)

 • If you have fever, severe chills, sore throat or mouth ulcers (signs 
of bone marrow suppression).

 • if you have a heart conduction problems 
 • if you have serious liver problems
 • if you have previously had problems in the arms or legs, such as numb-

ness, weakness, tingling or burning ( signs of peripheral neuropathy). 
A dose reduction of Paclitaxel may be necessary

 • if you had previous radiation to your chest (because it may increase 
the risk of lung inflammation).

 • when severe or persistent diarrhea, with fever and stomach pain oc-
curs during or shortly after treatment with paclitaxel. Your colon could 
be inflamed (pseudomembranous colitis).

 • if you have Kaposi’s sarcoma and severe inflammation of the mucous 
membrane occurs. You may need a lower dose.

Tell your doctor immediately if any of these apply to you.
Paclitaxel should always be administered into veins. Administration of 
Paclitaxel in the arteries can cause inflammation of the arteries, and you 
can suffer from pain, swelling, redness and heat.
Take special care before using Paclitaxel because the medicine contains 
alcohol (see section “Important information about some of the ingredients 
of Paclitaxel”).
Children and adolescents
Paclitaxel is not recommended for use in children (under 18 years).
Other medicines and Paclitaxel 
Tell your doctor or pharmacist if you are taking, have recently taken or might 
take any other medicines.
Speak to your doctor when taking paclitaxel at the same time as any of the 
following: 

 • medicines for treating infections (i.e. antibiotics such erythromycin, 
rifampicin, etc.; ask your doctor, nurse or pharmacist if you are unsure 
whether the medicine you are taking is an antibiotic), and including 
medicines for treating fungal infections (e.g. ketoconazole) 

 • medicines used to help you stabilize your mood also sometimes re-
ferred to as anti-depressants (e.g. fluoxetine) 

 • medicines used to treat seizures (epilepsy) (e.g. carbamazepine, phe-
nytoin)

 • medicines used to help you lower blood lipid levels (e.g. gemfibrozil) 
 • medicine used for heartburn or stomach ulcers (e.g. cimetidine) 
 • medicines used to treat HIV and AIDS (e.g. ritonavir, saquinavir, indina-

vir, nelfinavir, efavirenz, nevirapine) 
 • a medicine called clopidogrel used to prevent blood clots. 

Paclitaxel should be given
 • before cisplatin (to treat cancer) when used in combination. Your 

renal function may need to be checked more frequently.
 • 24 hours after doxorubicin (to treat cancer), to avoid high level of 

doxorubicine in your body.
Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are 
planning to have a baby, ask your doctor or pharmacist for advice before 
taking this medicine.
Pregnancy 
Tell your doctor if you are pregnant or think you may be pregnant before 
receiving treatment with Paclitaxel. If there is a chance that you could be-
come pregnant, use an effective and safe method of contraception 
during treatment. Paclitaxel should not be used during pregnancy unless 
clearly necessary. Female and male patients of fertile age, and/or their 
partners should use contraceptions for at least 6 months after treatment 
with paclitaxel.
Male patients should seek advice regarding cryoconservation of sperm 
prior to treatment with paclitaxel because of the possibility of infertility.
Breastfeeding 
Do not use Paclitaxel when you breastfeed. If you are breast feeding, tell 
your doctor. You have to interrupt breast feeding while you are being trea-
ted with Paclitaxel. Do not restart breast feeding until your doctor tells you 
it is safe to do so.
Driving and using machines
Do not drive immediately after a course of treatment because this medici-
nes contains alcohol.
The quantity of alcohol in this medicine can also impair your ability to use 
tools and operate machines. As in all cases, you should not drive or use 
tools or operate machines if you feel dizzy or lightheaded.
Paclitaxel contains alcohol and macrogolglycerol ricinoleate.
This medicinal product contains 50 % (by volume) ethanol (alcohol), i.e. up 
to 20 g per dose, corresponding to 520 ml beer or 210 ml wine per dose. 
Harmful for those suffering from alcoholism. To be taken into account in 
pregnant or breast-feeding women, children and high-risk groups such as 
patients with liver disease or epilepsy.
The quantity of alcohol in this medicinal product can also alter the effect of 
other medicinal products.
This medicine also contains macrogolglycerol ricinoleate, which can cause 
severe hypersensitivity reactions. If you are allergic to macrogolglycerol 
ricinoleate, talk to your doctor before you receive Paclitaxel.

3 How Paclitaxel is given to you
Paclitaxel should be used in specialised departments of cancer treatment 
and should be administered under the supervision of an experienced spe-
cialist in cancer treatment.
To minimise allergic reactions, you will also be given a special premedi-
cation (pre-treatment) with several different medicines before each Pacli-
taxel. These medicines can be given as either tablets or infusion into a vein 
or both.
The solution for infusion is made by mixing it with glucose solution or in 
sodium chloride solution. See information for healthcare professionals at 
the end.
Paclitaxel is given by infusion into a vein, through an in-line filter. 
Your doctor will decide about the dose of Paclitaxel you should have and 
how many doses you will be given. The amounts (dose) of Paclitaxel you 
will be given is based on your body surface in square meter (m2). and your 
blood test results. Depending on the type and severity of the cancer you 
will receive Paclitaxel either alone or in combination with another antican-
cer agent. 
Paclitaxel should always be administered into one of your veins over a 
period of 3 or 24 hours. It is usually given every 2 or 3 weeks, unless your 
doctor decides otherwise. Your doctor will inform you about the number of 
courses of Paclitaxel you need to receive. 
You may feel discomfort or pain if the needle becomes loose or dislodged 
or, if the solution reaches surrounding tissue. Please inform the doctor or 
nurse immediately if this occurs.
If you have been given more Paclitaxel than you should
There is no known antidote for Paclitaxel overdose. You will receive treat-
ment of your symptoms.
If you forget an application of Paclitaxel 
Paclitaxel needs to be given on a fixed schedule. Be sure to keep all appo-
intments and talk to your doctor if you miss one dose. 
If you stop using Paclitaxel 
Stopping your treatment with Paclitaxel may stop the effect on tumour 
growth. Do not stop treatment with Paclitaxel unless you have discussed 
this with your doctor.
If you have any further questions on the use of this product, ask your doc-
tor or pharmacist.

4 Possible side effects
Like all medicines, Paclitaxel can cause side effects, although not every- 
body gets them.
Tell your doctor immediately if you notice any signs of allergic reac-
tions. These may include one or more of the following: 

 • flushing, 
 • skin reactions, 
 • itching, 
 • chest tightness, 
 • shortness or difficulty in breathing, 
 • swelling. 

These can all be signs of serious side effects.
Tell your doctor immediatly if you 

 • have fever, severe chills, sore throat or mouth ulcers (signs of bone 
marrow suppression).

 • have numbness or weakness of the arms and legs (signs of periph-
eral neuropathy)*.

 • develop severe or persistent diarrhoea, with fever and stomach pain.
*Can persist beyond 6 months of paclitaxel discontinuation

Very common (affects more than 1 user in 10)
 • infections (mainly urinary tract and upper respiratory tract infections). 

If you have fever or other sign if infection, tell your doctor right away. 
 • Shortness of breath
 • Tests may show reduced numbers of white and red blood cells and 

platelets 
 • Fever, severe chills, headache, dizziness, tiredness, looking pale, 

bleeding, bruising more easily than normal
 • Mild allergic reactions such as hot flushes, skin rash and itching
 • Injury of peripheral nerves characterised by a creeping sensation, 

numbness and/or pain in arms and/or legs (all symptoms of peripher-
al neuropathy)*

 • Low blood pressure
 • Nausea, vomiting, diarrhoea
 • Sore throat or mouth ulcers, sore and red mouth
 • Hair loss (the majority of cases of hair loss happened less than one 

month after starting Paclitaxel. When it happens, hair loss is pro-
nounced (over 50%) in the majority of patients) 

 • Muscle or joint pain, cramps
*Can persist beyond 6 months of paclitaxel discontinuation

Common (affects 1 to 10 users in 100): 
 • Slower heart rate (pulse)
 • Transient mild nail and skin changes
 • Reactions at the injection site (local swelling, pain, redness, hardening 

of tissues, sometimes cellulitis, thickening of the skin [skin fibrosis], 
death of skin tissue [skin necrosis])

 • Tests may show severely raised liver enzyme levels (alkaline phospha-
tase and AST - SGOT ) indicating hepatic function impairment

Package leaflet: Information for the user

Paclitaxel 6 mg/ml 
concentrate for solution for infusion

Active substance: paclitaxel
Read all of this leaflet carefully before you start using this medicine because it contains important information for you.

 • Keep this leaflet. You may need to read it again.
 • If you have any further questions, ask your doctor, pharmacist or nurse
 • If you get any side effects, talk to your doctor, pharmacist or nurse. 
 • This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet
1. What Paclitaxel is and what it is used for
2. What you need to know before you use Paclitaxel 
3. How Paclitaxel is given to you
4. Possible side effects
5. How to store Paclitaxel 
6. Contents of the pack and other information

Uncommon (affects 1 to 10 users in 1,000): 
 • Shock state as a result of blood poisoning (known as ‚septic shock‘)
 • Severe hypersensitivity reactions with 

 - fall in blood pressure, swelling of the face, lips, mouth, tongue or 
throat, breathlessness and nettle rash; these reactions require 
medical treatment 

 - Shivers 
 - back pain 
 - chest pain 
 - rapid heart rhythm 
 - abdominal pain
 - pain in arms and legs 

 • sweating 
 • fatigue
 • high blood pressure 
 • Inflammation of the veins
 • blood clots
 • respiratory distress
 • fast heart rhythm (ventricular tachycardia, tachycardia with bigeminy)
 • Palpitations, cardiac dysfunction (AV block) 
 • fainting (syncope)
 • Heart attack
 • Tests may show raised level of bilirubin (jaundice), a yellow breakdown 

substance of bile, in the blood
Rare (affects 1 to 10 users in 10,000):

 • blood poisoning (sepsis)
 • peritonitis 
 • Shortage of white blood cells (neutrophilic granulocytes) with fever and 

increased risk of infection (febrile neutropenia)
 • Serious and potentially fatal hypersensitivity reaction (anaphylactic 

reaction)
 • Effect on nerves that control the muscles, resulting in muscle weak-

ness in arms and legs (motor neuropathy)
 • Breathlessness, interstitial pneumonia, lung fibrosis, pulmonary em-

bolism, dyspnoea, pleural effusion 
 • Bowel obstruction 
 • Bowel perforation 
 • Inflammation of colon (ischemic colitis)
 • Inflammation of the pancreas (pancreatitis)
 • Itching, skin rash/redness
 • Raised level of creatinine in the blood indicating renal function impair-

ment
 • Affection of nerves with feeling of weakness in muscles of arms and 

legs (motor neuropathy), 
 • Pyrexia, dehydration, asthenia, oedema, malaise 
 • Heart problems which can cause shortness of breath or ankle swelling.

Very rare (affects less than 1 user in 10,000): 
 • Sudden disorder in blood forming cells (acute myeloid leukaemia, my-

elodysplastic syndrome) Serious and potentially fatal hypersensitivity 
reactions with shock (anaphylactic shock)

 • Loss of appetite (anorexia)
 • Confusion state
 • Optic nerve and/or visual disturbances (scintillating scotomata)
 • Hearing loss or reduction (ototoxicity), ringing in the ears (tinnitus), 

vertigo
 • Irregular rapid heart rhythm (atrial fibrillation, supraventricular tachy-

cardia)
 • Blood clot in a blood vessel of abdomen and bowel (mesenteric throm-

bosis) 
 • Inflammation of colon sometimes with persistent severe diarrhoea 

(pseudomembranous colitis, neutropenic colitis), dropsy (ascites), oe-
sophagitis, constipation

 • Disturbed liver function (hepatic necrosis hepatic encephalopathy), 
both with reported cases of fatal outcome

 • Serious hypersensitivity reactions including fever, skin redness, pain 
in joints and/or inflammation of the eye (Stevens-Johnson syndrome), 
local peeling of the skin (epidermal necrolysis), redness with irregular 
red (exudative) spots (erythema multiforme), inflammation of the skin 
with blisters and peeling (exfoliative dermatitis), urticaria, loose nails 
(patients on therapy should wear sun protection on hands and feet)

Not known (cannot be estimated from available data):
 • Tumor lysis syndrome resulting in:

 - high levels of blood potassium which can cause abnormal heart 
rhythm (hyperkalaemia),

 - tetany, seizures, mental retardation, movement disorders, emo-
tional instability / agitation / anxiety, pain or weakness in muscles 
(hypocalcemia)

 - fatigue, loss of appetite, headache, accumulation of fluid in the 
limbs and the lungs (renal failure)

 • Macular oedema resulting in distort central vision
 • Photopsia resulting in the presence of perceived flashes of light.

Vitreous floaters appearing as spots, threads, or fragments of cobwebs, 
which float slowly before the observer‘s eyes.

 • Inflammation of a vein (Phlebitis)
 • Symmetrical skin thickening (Scleroderma)
 • Systemic lupus erythematosus resulting in fever, malaise, joint pains, 

myalgias, fatigue, and temporary loss of cognitive abilities
 • Disseminated intravascular coagulation, or „DIC,“ has been reported. 

This concerns a serious condition that makes people bleed too easily, 
get blood clots too easily, or both. 

 • redness and swelling of the palms of your hands or soles of your feet 
which may cause your skin to peel

Reporting of side effects
If you get any side effects, talk to your doctor, pharmacist or nurse. This 
includes any possible side effects not listed in this leaflet. 
By reporting side effects you can help provide more information on the 
safety of this medicine.

5 How to store Paclitaxel 
Keep this medicine out of the sight and reach of children.
Keep the vial in the outer carton in order to protect from light. Storage 
condition “do not store above 25°C”.
Do not use this medicine after the expiry date which is stated on the label 
and on the carton after EXP. The expiry date refers to the last day of that 
month.
Medicines should not be disposed of via wastewater or household waste. 
Ask your pharmacist how to dispose of medicines no longer required. These 
measures will help protect the environment.

6 Contents of the pack and other 
information

What Paclitaxel contains
 • The active substance is paclitaxel. 1 ml concentrate for solution for 

infusion contains 6 mg paclitaxel.
A vial of 5 ml contains 30 mg paclitaxel.
A vial of 16.7 ml contains 100 mg paclitaxel.
A vial of 25 ml contains 150 mg paclitaxel.
A vial of 50 ml contains 300 mg paclitaxel.
A vial of 100 ml contains 600 mg paclitaxel.

 • The other ingredients are ethanol, anhydrous and polyoxyl castor oil 
(macrogolglycerol ricinoleate).

What Paclitaxel looks like and contents of the pack
Paclitaxel is a clear, colourless to slightly yellow viscous solution in colour-
less glass vials type I with fluoropolymer-coated halobutyl rubber stopper 
and aluminium crimp caps.
Each vial contains 30 mg, 100 mg, 150 mg, 300 mg or 600 mg paclitaxel. 
Paclitaxel is available in packages with 1, 5, 10 or 20 vials. The 1, 5 or 10 
vials are available with or without a protective plastic overwrap (ONCO-SAFE) 
in a carton.
Not all pack sizes may be marketed.
Marketing Authorisation Holder: 
Sandoz Pharmaceuticals d.d., Verovskova ulica 57, 1000 Ljubljana, Slovenia
Manufacturer and Releaser: 
FAREVA Unterach GmbH, Mondseestrasse 11
4866 Unterach am Attersee, Austria
This leaflet was last revised in March 2020 (based on CDS – 
v05_11_2019)
----------------------------------------------------------------------
The following information is intended for medical or healthcare professio-

nals only:
Instructions for use

CYTOSTATIC
1. Incompatibilities
The polyethoxyl castor oil (macrogolglycerol ricinoleate) may result in DEHP 
[di(2-ethylhexyl)phthalate] leaching from plasticised polyvinylchloride (PVC) 
containers at levels which increase with time and concentration. Conse-
quently, the preparation, storage and administration of diluted Paclitaxel 
“Meda” should be carried out using non-PVC-containing equipment.
2 Instructions for use and handling 
Handling: 
As with all antineoplastic agents, caution should be exercised when han-
dling paclitaxel. 
Pregnant women or women of childbearing potential must be warned to 
avoid handling cytotoxic agents.
Dilution should be carried out under aseptic conditions by trained personnel 
in a designated area. Adequate protective gloves should be worn. Contact 
with skin and mucous membranes should be avoided. In case of contact 
with skin, the skin should be washed with soap and water. Following topi-
cal exposure, tingling, burning and redness have been observed. In case of 
contact with the mucous membranes, these should be flushed thoroughly 
with water. Upon inhalation, dyspnoea, chest pain, burning throat and nau-
sea have been reported.
If unopened vials are refrigerated, a precipitate may form that redissolves 
with little or no agitation upon reaching room temperature. Product quality 
is not affected. If the solution remains cloudy or if an insoluble precipitate 
is noted, the vial should be discarded.
Following multiple needle entries and product withdrawals, the vials main-
tain microbial, chemical and physical stability for up to 28 days at 25°C. 
Other in-use storage times and conditions are the responsibility of the user.
Preparation for IV administration: 
Prior to infusion, paclitaxel must be diluted using aseptic techniques in 
0.9% Sodium Chloride Injection, or 5% Dextrose Injection, or 5% Dextrose 
and 0.9% Sodium Chloride Injection to a final concentration of 0.3 to 
1.2 mg/ml.
Chemical and physical in-use stability of the solution prepared for infusion 
has been demonstrated at 5 °C and at 25°C for 51 hours when diluted in 
5% Dextrose solution, and for 51 hours when diluted in 0.9% Sodium Chlo-
ride Injection. From a microbiological point of view, the product should be 
used immediately. If not used immediately, in-use storage times and con-
ditions prior to use are the responsibility of the user and would normally 
not be longer than 24 hours at 2 to 8 °C, unless dilution has taken place in 
controlled and validated aseptic conditions.
After dilution the solution is for single use only.
Upon preparation, solutions may show haziness, which is attributed to the 
formulation vehicle, and is not removed by filtration. Paclitaxel should be 
administered through an in line filter with a microporous membrane ≤ 0.22 
μm. No significant losses in potency have been noted following simulated 
delivery of the solution through IV tubing containing an in line filter.
There have been rare reports of precipitation during paclitaxel infusions, 
usually towards the end of a 24 hour infusion period. Although the cause 
of this precipitation has not been elucidated, it is probably linked to the 
supersaturation of the diluted solution. To reduce the precipitation risk, 
paclitaxel should be used as soon as possible after dilution, and excessive 
agitation, vibration or shaking should be avoided. The infusion sets should 
be flushed thoroughly before use. During infusion, the appearance of the 
solution should be regularly inspected and the infusion should be stopped 
if precipitation is present.
To minimise patient exposure to DEHP, which may be leached from plasti-
cised PVC infusion bags, sets, or other medical instruments, diluted Pacli-
taxel “Meda” solutions should be stored in bottles without PVC (glass, poly-
propylene) or plastic bags (polypropylene, polyolefin) and administered 
through polyethylene-lined administration sets. Use of filter devices which 
incorporate short inlet and/or outlet plasticised PVC tubing has not resulted 
in significant leaching of DEHP.
Disposal: 
All items used for preparation, administration or otherwise coming into 
contact with paclitaxel should undergo disposal according to local guideli-
nes for the handling of cytotoxic compounds.
3 Shelf life
Unopened vial: 3 years.
After opening before dilution
Chemical and physical in-use stability has been demonstrated for 28 days 
at 25°C following multiple needle entries and product withdrawal. 
From a microbiological point of view, once opened the product may be 
stored for a maximum of 28 days at 25°C. Other in-use storage times and 
conditions are the responsibility of the user.
After dilution
Chemical and physical stability after dilution is documented for 51 hours at 
25 ºC and 2-8 ºC.
From a microbiological point of view, the product should be used immedia-
tely. If not used immediately, in-use storage times and conditions prior to 
use are the responsibility of the user and would normally not be longer than 
24 hours at 2 to 8 °C, unless dilution has taken place in controlled and 
validated aseptic conditions.
4 Special precautions for storage
Store in original container/carton.
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Notice : Informations à l’attention de l’utilisateur

Paclitaxel 6 mg/ml
solution à diluer pour perfusion

Principe actif: Paclitaxel
Veuillez lire attentivement l’intégralité de cette notice avant de prendre ce médicament car elle contient des informations importantes pour vous.

 • Conservez cette notice. Vous pourriez avoir besoin de la relire.
 • Si vous avez d’autres questions, consultez votre médecin, votre pharmacien(ne) ou votre infirmier/-ère.
 • Si vous ressentez un quelconque effet indésirable, parlez-en à votre médecin, votre pharmacien(ne) ou votre infirmier/-ère. 
 • Ceci s’applique aussi à tout effet indésirable qui ne serait pas mentionné dans cette notice. Voir rubrique 4.

Que contient cette notice ?
1. Qu’est-ce que Paclitaxel et dans quels cas est-il utilisé ?
2. Ce que vous devez savoir avant d’utiliser Paclitaxel
3. Comment Paclitaxel est-il administré ?
4. Quels sont les effets indésirables éventuels ?
5. Comment conserver Paclitaxel?
6. Contenu de l’emballage et autres informations

1 Qu’est-ce que Paclitaxel et dans 
quels cas est-il utilisé ?

Paclitaxel est un antinéoplasique ou agent anticancéreux. Il peut empêcher 
les cellules cancéreuses de se diviser et de se développer.
Paclitaxel est utilisé pour traiter différents types de cancer, c.-à-d. 

 • cancer du sein 
 - traitement du cancer du sein précoce après ablation chirurgicale 

de la tumeur primitive après un traitement avec l’anthracycline et 
cyclophosphamide (AC) comme traitement supplémentaire.

 - comme traitement de première ligne pour le cancer du sein avancé 
ou extensif. Paclitaxel est associé à une anthracycline (par ex. la 
doxorubicine) ou à un médicament appelé trastuzumab (pour les 
patientes pour qui l’anthracycline ne convient pas et dont les cel-
lules cancéreuses ont une protéine de surface appelée HER 2, voir 
la notice du trastuzumab). 

 - comme traitement de deuxième ligne pour les patientes qui n’ont 
pas répondu aux traitements standards a base d’anthracycline, ou 
pour lesquelles ce type de traitement ne peut pas être utilisé.

 • cancer de l’ovaire 
 - comme traitement de première ligne du cancer de l’ovaire avancé, 

ou chez les patientes présentant une tumeur résiduelle de plus de 
1 cm après chirurgie initiale en association avec le cisplatine.

 - après que des médicaments à base de platine standard ont été 
essayés, sans succès. Et

 • un certain cancer du poumon (cancer du poumon avancé non à petites 
cellules)
 - en association avec le cisplatine, lorsque la chirurgie et/ou la ra-

diothérapie ne conviennent pas.
Il est également utilisé pour traiter une forme spéciale de cancer lié au SIDA 
qui se développe dans le tissu conjonctif (sarcome de Kaposi), lorsqu’un autre 
traitement (c.-à-d. anthracyclines liposomales) a été essayé, sans succès.

2 Ce que vous devez savoir avant 
d’utiliser Paclitaxel

Ne pas utiliser Paclitaxel 
 • si vous êtes allergique au paclitaxel ou à tout autre ingrédient de ce 

médicament (mentionné dans la rubrique 6), en particulier le ricino-
léate de macrogolglycérol

 • si vous allaitez
 • si votre numération de globules blancs (neutrophiles) est inférieure à 

1 500 cellules par µl (pour les patients cancéreux) ou inférieure à  
1 000 cellules par µl (pour les patients atteintes du sarcome de Kaposi). 
Cela est déterminé par le personnel médical.

 • si vous êtes atteint(e) du sarcome de Kaposi et d’une infection grave 
et non contrôlée au même moment

 • si vous souffrez d’une maladie grave du foie
Si l’un de ces cas s’applique à vous, parlez-en à votre médecin avant de 
commencer le traitement par Paclitaxel.
Avertissements et précautions
Pour réduire les réactions allergiques, d‘autres médicaments vous se-
ront donnés avant de recevoir Paclitaxel.

 • si vous remarquez des réactions allergiques (par ex. des difficultés à 
respirer, un essoufflement, une oppression thoracique, une chute de 
la tension artérielle, des vertiges, des étourdissements, des réactions 
cutanées telles que des gonflements ou des éruptions cutanées).

 • si vous avez de la fièvre, des frissons importants, des maux de 
gorge ou des ulcères dans la bouche (signes myélosuppression).

 • si vous avez des problèmes de conduction cardiaque.
 • si vous avez des problèmes hépatiques graves.
 • si vous avez déjà eu des problèmes dans les bras ou dans les jambes, 

comme un engourdissement, une faiblesse, des picotements ou des 
sensations de brûlure (signes de neuropathie périphérique). Une réduction 
de la dose de Paclitaxel peut s’avérer nécessaire.

 • si vous avez eu antérieurement une radiothérapie pour vos poumons 
(car elles peuvent augmenter le risque d’inflammation pulmonaire). 

 • en cas de diarrhée persistante ou sévère, de fièvre et de douleurs à 
l’estomac survenant pendant ou peu de temps après le traitement par 
paclitaxel. Votre côlon pourrait être enflammé (colite pseudomem-
braneuse).

 • si vous avez le sarcome de Kaposi et qu’une grave inflammation des 
muqueuses survient. Vous pourriez avoir besoin d’une dose réduite.

Informez immédiatement votre médecin si l’un de ces cas s’applique à vous.
Paclitaxel doit toujours être administré dans les veines. L’administra-
tion de Paclitaxel dans les artères peut entraîner une inflammation des 
artères, et vous pourriez souffrir de douleurs, de gonflements, de rougeurs 
et d‘échauffements. 
Prenez des précautions particulières avant d’utiliser Paclitaxel car le médi-
cament contient de l’alcool (voir rubrique « Informations importantes 
concernant certains des ingrédients de Paclitaxel»).
Enfants et adolescents
Il n’est pas recommandé d’utiliser Paclitaxel chez l’enfant âgé de moins de 
18 ans.
Autres médicaments et Paclitaxel 
Informez votre médecin ou votre pharmacien(ne) si vous prenez, avez récem-
ment pris ou pourriez prendre tout autre médicament.
Parlez à votre médecin si vous prenez du paclitaxel en concomitance avec 
les médicaments suivants : 

 • médicaments pour traiter des infections (c.-à-d. antibiotiques, tels 
qu’érythromycine, rifampicine, etc. ; demandez à votre médecin, votre 
infirmier/-ère ou votre pharmacien[ne] si vous n’êtes pas sûr[e] de 
savoir si le médicament que vous prenez est un antibiotique), et y 
compris des médicaments pour traiter des infections fongiques (par 
ex. le kétoconazole) 

 • les médicaments utilisés pour vous aider à stabiliser votre humeur, 
également parfois appelés antidépresseurs (par ex. la fluoxétine) 

 • les médicaments utilisés pour traiter les crises convulsives (épilepsie) 
(par ex. la carbamazépine, la phénytoïne)

 • les médicaments utilisés pour faire baisser les taux de lipides dans le 
sang (par ex. le gemfibrozil) 

 • les médicaments utilisés pour les brûlures d’estomac ou les ulcères 
gastriques (par ex. la cimétidine) 

 • les médicaments utilisés pour traiter le VIH et le SIDA (par ex. le rito-
navir, le saquinavir, l’indinavir, le nelfinavir, l’éfavirenz, la névirapine) 

 • un médicament appelé clopidogrel utilisé pour prévenir les caillots de sang. 
Paclitaxel doit être administré

 • avant le cisplatine (pour traiter le cancer) lorsqu’il est utilisé en as-
sociation. Votre fonction rénale devra peut-être être contrôlée plus 
fréquemment.

 • 24 heures après la doxorubicine (pour traiter le cancer) afin d’éviter 
un taux élevé de doxorubicine dans votre organisme.

Grossesse, allaitement et fertilité
Si vous êtes enceinte ou que vous allaitez, si vous pensez être enceinte ou 
planifiez une grossesse, demandez conseil à votre médecin ou à votre 
pharmacien(ne) avant de prendre ce médicament.
Grossesse 
Informez votre médecin si vous êtes enceinte ou si vous pensez être 
enceinte avant de recevoir un traitement par Paclitaxel. S’il existe un risque 
que vous débutiez une grossesse, utilisez une méthode de contraception 
efficace et sûre pendant le traitement. Paclitaxel ne doit pas être admi-
nistré au cours de la grossesse sauf en cas d’absolue nécessité. Les patients 
de sexe masculin ou féminin en âge de procréer, et/ou leurs partenaires, 
doivent utiliser des méthodes de contraception pendant au moins 6 mois 
après le traitement par paclitaxel.
Les patients de sexe masculin doivent demander conseil concernant la 
cryoconservation de leur sperme avant le traitement par paclitaxel en raison 
de la possibilité d’infertilité.
Allaitement 
N’utilisez pas Paclitaxel si vous allaitez. Si vous allaitez, parlez-en à votre 
médecin. Vous devez interrompre l’allaitement tout au long de votre trai-
tement par Paclitaxel. Ne reprenez pas l’allaitement tant que votre médecin 
ne vous a pas donné l‘autorisation de le faire.
Conduite de véhicules et utilisation de machines
Ne conduisez pas juste après un cycle de traitement, car ce médicament 
contient de l’alcool.
La quantité d’alcool contenue dans ce médicament peut également altérer 
votre capacité à utiliser des outils et à faire fonctionner des machines. 
Comme dans tous les cas, vous ne devez pas conduire ou utiliser des outils 
ou faire fonctionner des machines si vous ressentez des vertiges ou des 
étourdissements.
Paclitaxel contient de l’alcool et du ricinoléate de macrogolglycérol.
Ce médicament contient 50 % (par volume) d’éthanol (alcool), c.-à-d. 
jusqu’à 20 g par dose, ce qui correspond à 520 ml de bière ou 210 ml de 
vin par dose. Nocif pour les personnes souffrant d’alcoolisme. À prendre en 
compte chez les femmes enceintes ou allaitantes, les enfants et les groupes 
à risque élevé comme les patients atteints d’une maladie hépatique ou 
souffrant d’épilepsie.
La quantité d’alcool dans ce médicament peut également altérer l’effet 
d’autres médicaments.
Ce médicament contient également du ricinoléate de macrogolglycérol, ce 
qui peut provoquer des réactions d’hypersensibilité sévères. Si vous êtes 
allergique au ricinoléate de macrogolglycérol, parlez-en à votre médecin 
avant de recevoir Paclitaxel.

3 Comment Paclitaxel est-il  
administré ?

Paclitaxel doit être utilisé dans les départements spécialisés dans les trai-
tements du cancer et doit être administré sous la surveillance d’un spécialiste 
expérimenté dans le traitement du cancer.
Pour minimiser les réactions allergiques, d‘autres médicaments vous 
seront donnés avant de recevoir Paclitaxel. Ces médicaments peuvent être 
administrés sous forme de comprimés ou de perfusion intraveineuses, ou 
les deux.
La solution pour perfusion est mélangée avec une solution de glucose ou 
dans une solution de chlorure de sodium. Voir les informations destinées 
aux professionnels de santé à la fin du document.
Paclitaxel est administré par perfusion dans une veine, à travers un filtre 
en ligne. 
Votre médecin décidera de la dose de Paclitaxel adaptée à vos besoins et 
du nombre de doses que vous recevrez. Les quantités (doses) de Paclitaxel 
que vous recevrez sont basées sur votre surface corporelle en mètre carré 
(m2) et les résultats de vos analyses de sang. Selon le type et la gravité du 
cancer, vous recevrez Paclitaxel seul ou en association avec un autre agent 
anticancéreux. 
Paclitaxel doit toujours être administré dans l’une de vos veines sur une 
période de 3 ou 24 heures. Il est généralement administré toutes les 2 ou 
3 semaines, sauf si votre médecin en décide autrement. Votre médecin vous 
informera du nombre de cures de Paclitaxel nécessaires. 
Vous pouvez ressentir une gêne ou des douleurs si l’aiguille est mal fixée 
ou si elle s’est déplacée, ou si la solution a atteint les tissus environnants. 
Veuillez informer le médecin ou l’infirmier/-ère immédiatement si cela se 
produit.
Si on vous a administré plus de Paclitaxel que prévu
Il n’existe aucun antidote connu pour un surdosage de Paclitaxel. Vous 
recevrez le traitement de vos symptômes.
Si vous oubliez une application de Paclitaxel 
Paclitaxel doit être administré à horaires fixes. Assurez-vous d’honorer tous 
les rendez-vous et parlez-en à votre médecin si vous oubliez une dose. 
Si vous arrêtez d’utiliser Paclitaxel 
L’arrêt de votre traitement par Paclitaxel peut stopper l’effet sur la crois-
sance tumorale. N’arrêtez pas le traitement par Paclitaxel sauf si vous en 
avez discuté avec votre médecin.
Si vous avez d’autres questions à propos de l’utilisation de ce médi-
cament, demandez plus d’informations à votre médecin ou à votre 
pharmacien(ne).

4 Quels sont les effets  
indésirables éventuels ?

Comme tous les médicaments, Paclitaxel peut provoquer des effets indé-
sirables, mais ils ne surviennent pas systématiquement chez tout le monde.
Informez votre médecin immédiatement si vous remarquez tout signe 
de réactions allergiques. Celles-ci peuvent inclure une ou plusieurs des 
réactions suivantes : 

 • bouffées congestives, 
 • réactions cutanées, 
 • démangeaisons, 
 • oppression thoracique, 
 • essoufflement ou difficultés à respirer, 
 • gonflement. 

Tous ces signes peuvent indiquer des effets indésirables graves.
Informez immédiatement votre médecin si vous 

 • avez de la fièvre, des frissons intenses, des maux de gorge ou des 
ulcères dans la bouche (signes d’une myélosuppression).

 • avez des fourmillements ou ressentez une faiblesse des bras et 
des jambes (signes de neuropathie périphérique)*. 

 • développez une diarrhée persistante ou sévère, s’accompagnant de 
fièvre et de douleurs à l’estomac.
* Peut persister au-delà de 6 mois d’interruption du paclitaxel

Très fréquents (pouvant affecter plus d’1 personne sur 10)
 • Infections (principalement des infections des voies urinaires et des 

voies respiratoires supérieures). Si vous avez de la fièvre ou d’autres 
signes d’infections, informez immédiatement votre médecin

 • Essoufflement
 • Les analyses peuvent montrer un nombre réduit de globules blancs et 

rouges et de plaquettes 
 • Fièvre, frissons importants, maux de tête, étourdissements, fatigue, 

pâleur, saignements, ecchymoses apparaissant plus facilement que la 
normale

 • Réactions allergiques légères comme des bouffées de chaleur, une 
éruption cutanée et des démangeaisons

 • Lésions des nerfs périphériques caractérisées par des sensations de 
fourmillement, des engourdissements et/ou des douleurs dans les bras 
et/ou les jambes (tous des symptômes de neuropathie périphérique)*

 • Baisse de la tension artérielle
 • Nausée, vomissements, diarrhée
 • Maux de gorge ou ulcères de la bouche, bouche rouge et irritée
 • Perte de cheveux (la majorité des cas de perte de cheveux sont sur-

venus moins d’un mois après le début du traitement par Paclitaxel. 
Lorsque cela se produit, la perte de cheveux est prononcée (plus de 
50 %) chez la majorité des patients) 

 • Douleurs articulaires ou musculaires, crampes.
* Peut persister au-delà de 6 mois après l’arrêt du traitement par le 
paclitaxel

Fréquents (pouvant affecter 1 à 10 personne sur 100) : 
 • Ralentissement de la fréquence cardiaque (pouls)
 • Modifications transitoires légères de la peau et des ongles
 • Réactions au point d’injection (gonflement local, douleurs, rougeurs, 

durcissement des tissus, parfois cellulite, épaississement de la peau 
[fibrose cutanée], destruction de tissus cutanés [nécrose cutanée])

 • Les analyses peuvent montrer des taux d’enzymes hépatiques extrê-
mement élevés (phosphatase alcaline, ASAT - SGOT) indiquant une 
altération de la fonction hépatique.

Peu fréquents (pouvant affecter 1 à 10 personnes sur 1 000) : 
 • État de choc résultant d’une intoxication sanguine (appelé « choc septique »)
 • Réactions d’hypersensibilité graves avec 

 - une chute de la tension artérielle, un gonflement du visage, des lèvres, 
de la bouche, de la langue ou de la gorge, un essoufflement et des 
urticaires ; ces réactions nécessitent un traitement médical 

 - frissons 
 - douleurs dorsales 
 - douleurs thoraciques 
 - rythme cardiaque rapide 
 - douleurs abdominales
 - douleurs dans les bras et les jambes 

 • Transpiration 
 • Fatigue
 • Hypertension artérielle 
 • Inflammation des veines
 • Caillots de sang
 • Détresse respiratoire
 • Rythme cardiaque rapide (tachycardie ventriculaire, tachycardie avec 

bigéminisme)
 • Palpitations, dysfonction cardiaque (bloc AV) 
 • Évanouissements (syncope)
 • Crise cardiaque
 • Les analyses peuvent indiquer une augmentation du taux de bilirubine 

(jaunisse), une substance de dégradation jaune de la bile, dans le sang.
Rares (pouvant affecter 1 à 10 personnes sur 10 000) :

 • Empoisonnement du sang (sepsis)
 • Péritonite 
 • Nombre insuffisant de globules blancs (granulocytes neutrophiles) 

avec de la fièvre et un risque accru d’infection (neutropénie fébrile)
 • Réactions d’hypersensibilité graves et potentiellement mortelles (réac-

tions anaphylactiques)
 • Effet sur les nerfs qui contrôlent les muscles, ce qui entraîne une fai-

blesse musculaire dans les bras et les jambes (neuropathie motrice)
 • Essoufflement, pneumonie interstitielle, fibrose pulmonaire, embolie 

pulmonaire, dyspnée, épanchement pleural 
 • Occlusion intestinale 
 • Perforation intestinale 
 • Inflammation du côlon (colite ischémique)
 • Inflammation du pancréas (pancréatite)
 • Démangeaisons, éruptions cutanées/rougeurs
 • Taux élevé de créatinine dans le sang indiquant une altération de la 

fonction rénale
 • Affection des nerfs avec sensations de faiblesse dans les muscles des 

bras et des jambes (neuropathie motrice), 
 • Pyrexie, déshydratation, asthénie, œdème, malaises 
 • Problèmes cardiaques pouvant provoquer des essoufflements ou un 

gonflement des chevilles.
Très rares (pouvant affecter moins d’1 personne sur 10 000) : 

 • Trouble soudain de la formation des cellules sanguines (leucémie 
myéloïde aiguë, syndrome myélodysplasique), réactions d’hypersensibilité 
graves et potentiellement mortelles avec choc (choc anaphylactique)

 • Perte d’appétit (anorexie)
 • État de confusion
 • Nerf optique et/ou troubles visuels (scotome scintillant)
 • Réduction ou perte auditive (ototoxicité), bourdonnements dans les 

oreilles (acouphènes), vertiges
 • Rythme cardiaque rapide et irrégulier (fibrillation auriculaire, tachycardie 

supraventriculaire)
 • Caillot de sang dans un vaisseau sanguin de l’abdomen et de l’intestin 

(thrombose mésentérique) 
 • Inflammation du côlon parfois avec diarrhée persistante et sévère (colite 

pseudomembraneuse, colite neutropénique), hydropisie (ascite), œso-
phagite, constipation

 • Perturbation de la fonction hépatique (nécrose hépatique, encéphalo-
pathie hépatique), toutes deux avec des cas rapportés d’issue fatale

 • Graves réactions d’hypersensibilité, comprenant fièvre, rougeurs cuta-
nées, douleurs dans les articulations et/ou inflammation de l’œil (syn-
drome de Stevens-Johnson), desquamation locale de la peau (syndrome 
de Lyell), rougeurs avec taches rouges irrégulières (exsudatives) 
(érythème multiforme), inflammation de la peau avec cloques et desqua-
mation (dermatite exfoliative), urticaires, ongles mous (les patients sous 
traitement doivent porter une protection solaire sur les mains et les pieds).

Fréquence indéterminée (ne peut être estimée sur la base des données 
disponibles) :

 • Le syndrome de lyse tumorale entraînant :
 - un taux élevé de potassium dans le sang, ce qui peut provoquer 

une anomalie du rythme cardiaque (hyperkaliémie),
 - une tétanie, des convulsions, un retard mental, des troubles du 

mouvement, une instabilité émotionnelle/agitation/anxiété, des 
douleurs ou une faiblesse dans les muscles (hypocalcémie)

 - de la fatigue, une perte d’appétit, des maux de tête, une accumulation 
de liquide dans les membres et les poumons (insuffisance rénale)

 • Œdème maculaire entraînant une vision centrale biaisée
 • Photopsie entraînant la présence de perception de flashs de lumière.

Corps flottants apparaissant sous forme de taches, fils ou fragments 
de toiles d’araignée, qui flottent lentement devant les yeux du patient.

 • Inflammation d’une veine (phlébite)
 • Épaississement symétrique de la peau (sclérodermie)
 • Lupus érythémateux disséminé entraînant de la fièvre, des malaises, 

des douleurs articulaires, des myalgies, de la fatigue et une perte 
temporaire des capacités cognitives

 • Une coagulation intravasculaire disséminée, ou « CIVD », a été rappor-
tée. Cela concerne une pathologie grave qui augmente la tendance aux 
saignements, ou à la coagulation du sang, ou les deux

 • Rougeur et gonflement de la paume des mains ou de la plante des 
pieds, ce qui peut faire peler la peau

Signalement des effets indésirables
Si vous ressentez un quelconque effet indésirable, parlez-en à votre médecin, 
votre pharmacien(ne) ou votre infirmier/-ère. Ceci s’applique aussi à tout 
effet indésirable qui ne serait pas mentionné dans cette notice. 
En signalant les effets indésirables, vous contribuez à fournir de plus 
amples informations sur la sécurité d’emploi de ce médicament.

5 Comment conserver Paclitaxel ?
Conservez ce médicament hors de la vue et de la portée des enfants.
Laissez le flacon dans la boîte extérieure afin de le protéger de la lumière. 
Ne pas stocker à une température supérieure à 25°C.
N’utilisez pas ce médicament après la date de péremption indiquée sur la 
boîte et sur l’étiquette après EXP. La date de péremption fait référence au 
dernier jour du mois indiqué.
Ne jetez aucun médicament au tout-à-l’égout ou avec les ordures ménagères. 
Demandez à votre pharmacien(ne) où jeter les médicaments que vous n’uti-
lisez plus. Ces mesures contribueront à protéger l’environnement.

6 Contenu de l’emballage  
et autres informations

Ce que contient Paclitaxel
 • La substance active est le paclitaxel. 1 ml de solution à diluer pour 

perfusion contient 6 mg de paclitaxel.
Un flacon de 5 ml contient 30 mg de paclitaxel.
Un flacon de 16,7 ml contient 100 mg de paclitaxel.
Un flacon de 25 ml contient 150 mg de paclitaxel.
Un flacon de 50 ml contient 300 mg de paclitaxel.
Un flacon de 100 ml contient 600 mg de paclitaxel.

 • Les autres composants sont l’éthanol anhydre et l’huile de ricin 
polyoxyéthylénée (ricinoléate de macrogolglycérol).

Comment se présente Paclitaxel et contenu de l’emballage
Paclitaxel est une solution visqueuse limpide, incolore à légèrement jaune 
dans un flacon en verre incolore de type I avec un bouchon en caoutchouc 
(halobutyle) recouvert de fluoropolymère et scellé avec un capuchon serti 
en aluminium.
Chaque flacon contient 30 mg, 100 mg, 150 mg, 300 mg ou 600 mg de 
paclitaxel. 
Paclitaxel est disponible dans des conditionnements de 1, 5, 10 ou 20 flacons. 
Les conditionnements de 1, 5 ou 10 flacons sont disponibles avec ou sans 
suremballage en plastique de protection (ONCO-SAFE) dans la boîte.
Toutes les présentations ne sont pas nécessairement commercialisées.
Titulaire de l’autorisation de Mise sur le Marché : 
Sandoz Pharmaceuticals d.d., Verovskova ulica 57, 1000 Ljubljana, Slovènie
Fabricant et Libérateur du lot :
FAREVA Unterach GmbH, Mondseestrasse 11
4866 Unterach am Attersee, Autriche
La date de la dernière révision de cette notice est février 2020 (basé 
sur CDS – v05_11_2019)
----------------------------------------------------------------------

Les informations suivantes sont uniquement destinées aux profession-
nels de santé :

Instructions relatives à l’utilisation
CYTOSTATIQUES

1. Incompatibilités
L’huile de ricin polyéthoxylée (ricinoléate de macrogolglycérol) peut entraî-
ner la libération de diéthylhexyl phthalate (DEHP) des contenants en poly-
chlorure de vinyle (PVC) plastifié à des niveaux qui augmentent avec le 
temps et la concentration. Par conséquent, la préparation, la conservation 
et l’administration de Paclitaxel « Meda » dilué doivent être réalisées à l’aide 
d’équipements sans PVC.
2 Instructions relatives à l’utilisation et la manipulation 
Manipulation : 
Comme avec tous les agents antinéoplasiques, la prudence est de rigueur 
lors de la manipulation de paclitaxel. 
Les femmes enceintes ou les femmes en âge de procréer doivent être 
averties afin d’éviter la manipulation d’agents cytotoxiques.
La dilution doit être réalisée dans des conditions aseptiques par un person-
nel formé dans une zone spécifiée. Le port de gants de protection adéquats 
est obligatoire. Le contact avec la peau et les muqueuses doit être évité. 
En cas de contact avec la peau, la peau doit être nettoyée avec du savon 
et de l’eau. Après une exposition topique, des picotements, des sensations 
de brûlure et des rougeurs ont été observés. En cas de contact avec les 
muqueuses, rincez-les abondamment avec de l’eau. Après inhalation, des 
dyspnées, des douleurs thoraciques, des sensations de brûlure à la gorge 
et des nausées ont été signalées.
Si les flacons non ouverts sont réfrigérés, un précipité peut se former mais 
se redissout avec peu d’agitation, ou sans agitation, après avoir atteint une 
température ambiante. La qualité du produit n’est pas affectée. Si la solution 
reste trouble ou si un précipité insoluble est observé, le flacon doit être jeté.
Après plusieurs entrées d’aiguilles et retraits du produit, les flacons 
conservent une stabilité physique, chimique et microbienne pendant une 
durée maximale de 28 jours à 25 °C. Les autres durées et conditions de 
conservation en cours d’utilisation sont de la responsabilité de l’utilisateur.
Préparation pour une administration par voie IV : 
Avant la perfusion, le paclitaxel doit être dilué à l’aide des techniques asep-
tiques dans une solution injectable de chlorure de sodium à 0,9 %, ou dans 
une solution injectable de dextrose à 5 %, ou dans une solution injectable 
de dextrose à 5 % et de chlorure de sodium à 0 9 % à une concentration 
finale de 0,3 à 1,2 mg/ml.
La stabilité chimique et physique en cours d’utilisation de la solution pré-
parée pour perfusion a été démontrée à 5 °C et à 25°C pendant 51 heures 
lorsqu’elle est diluée dans une solution de dextrose à 5 %, et pendant 51 
heures lorsqu’elle est diluée dans une solution injectable de chlorure de 
sodium à 0,9 %. D’un point de vue microbiologique, le produit doit être 
utilisé immédiatement. En cas d’utilisation non immédiate, les durées et 
les conditions de conservation avant utilisation relèvent de la responsabi-
lité de l’utilisateur et ne devraient pas dépasser 24 h à une température 
comprise entre 2 °C et 8 °C, sauf si la dilution a été réalisée en conditions 
d’asepsie dûment contrôlées et validées.
Après dilution, la solution est à usage unique seulement.
Lors de la préparation, les solutions peuvent être floues, ce qui est dû au 
vecteur de formule, qui n’est pas éliminé par filtration. Le paclitaxel doit être 
administré via un filtre en ligne avec une membrane microporeuse ≤ 0,22 
μm. Aucune perte d’efficacité significative n’a été observée après adminis-
tration simulée de la solution par une tubulure IV contenant un filtre en ligne.
De rares rapports concernant la précipitation au cours des perfusions de 
paclitaxel ont été signalés, généralement vers la fin de la période de perfusion 
de 24 heures. Bien que la cause de cette précipitation n’ait pas été élucidée, 
elle est probablement liée à la sursaturation de la solution diluée. Pour réduire 
le risque de précipitation, le paclitaxel doit être utilisé dès que possible après 
dilution, et une agitation excessive, une vibration ou une secousse doit être 
évitée. Le matériel de perfusion doit être soigneusement rincé avant utilisa-
tion. Pendant la perfusion, l’aspect de la solution doit être régulièrement ins-
pecté et la perfusion doit être arrêtée en cas de formation d’un précipité.
Pour minimiser l’exposition du patient au DEHP, qui peut fuir de poches à perfu-
sion en PVC plastifié, du matériel, ou d’autres instruments médicaux, les solu-
tions de Paclitaxel « Meda » dilué doivent être stockées dans des bouteilles sans 
PVC (verre, polypropylène) ou dans des poches en plastique (polypropylène, 
polyoléfine) et administrées par du matériel d’administration doublé en polyéthy-
lène. L’utilisation de dispositifs filtrants incorporant une tubulure courte d’entrée 
et/ou de sortie en PVC plastifié n’a pas entraîné de fuite significative de DEHP.
Élimination : 
Tous les objets utilisés pour la préparation, l’administration ou autre, suscep-
tibles d’entrer en contact avec le paclitaxel doivent être éliminés conformément 
aux directives locales relatives à la manipulation des composés cytotoxiques.
3 Durée de conservation
Avant ouverture : 3 ans.
Après ouverture, avant dilution
La stabilité chimique et physique en cours d’utilisation a été démontrée pen-
dant 28 jours à 25°C après plusieurs entrées d’aiguilles et retraits de produit. 
D’un point de vue microbiologique, une fois ouvert le produit peut être 
conservé pendant une durée maximale de 28 jours à 25 °C. Les autres 
durées et conditions de conservation en cours d’utilisation sont de la res-
ponsabilité de l’utilisateur.
Après dilution
La stabilité chimique et physique après dilution est documentée pendant 
51 heures à 25°C et à une température comprise entre 2 et 8 °C.
D’un point de vue microbiologique, le produit doit être utilisé immédiatement. 
En cas d’utilisation non immédiate, les durées et les conditions de conservation 
avant utilisation relèvent de la responsabilité de l’utilisateur et ne devraient 
pas dépasser 24 h à une température comprise entre 2 et 8°C, sauf si la di-
lution a été réalisée en conditions d’asepsie dûment contrôlées et validées.
4 Précautions particulières de conservation
À conserver dans le récipient/la boîte d’origine.
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